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SPORTON LAB. FCC RF Test Report Report NO. : FW620325'07B

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power N/A, Reporting only PASS -
§2.1049 Occupied Bandwidth and N/A
3.2 PASS -
§90.209 26dB Bandwidth (Reporting only)
§2.1051 Emission masks —
3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
3.5 < 43+10log1o(P[Watts]) PASS 42.00 dB at
§90.691 Radiation
1632.000 MHz
§2.1055 Frequency Stability for
3.6 < 2.5 ppm PASS -
§90.213 Temperature & Voltage
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1 General Description
1.1 Applicant

Motorola Mobility, LLC

222 W. Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility, LLC

222 W. Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name 6918

FCCID IHDT56VA5S

IMEI Code 354113070023323

EUT supports Radios application

CDMA/EV-DO/GSM/EGPRS/WCDMA/HSPA/LTE/FM
WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

Bluetooth v3.0 EDR

Bluetooth v4.0 LE

HW Version

DVT2

EUT Stage

Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications

or user's manual for more detailed description.

Accessory List
Brand Name : Motorola
AC Adapter Model Name : SPN5864A
Brand Name : Motorola
USB Cable Model Name : SKN6461A
Earph Brand Name : Motorola
arphone Model Name : SJYN1181B
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1.4 Product Specification of Equipment Under Test

Product Specification subjective to this standard

814.7 ~ 823.3 MHz
859.7 ~ 868.3 MHz

Tx Frequency
Rx Frequency

Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz
Maximum Output Power to Antenna |23.03 dBm
Antenna Type Fixed Internal Antenna

Type of Modulation LTE: QPSK/ 16QAM
Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum Frequency Tolerance and Emission Designator

LTE Band 26 QPSK 16QAM
Emission Frequency Emission Frequency
BW(MHz) Designator Tolerance Designator Tolerance
(99%0BW) (ppm) (99%0BW) (ppm)

14 1M10G7D - 1M10W7D -

3 2M72G7D - 2M72W7D -

5 4M50G7D - 4M49W7D -

10 8M97G7D 0.0121 8M95W7D -
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SPORTON LAB. FCC RF Test Report Report NO. : FW620325'07B

1.7 Testing Site

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1022 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA) in
FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,

Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd Rd. Guishan Dist,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH11-HY

Test Site No.

1.8 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

' FCC 47 CFR Part 2, 90

¢ ANSI /TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
14 3 5 10 15 20 QPSK | 16QAM 1 Half | Full L M H
Max. Output Power 26 \' \' v \' - - v v v v v v v v
26dB and 99%
26 \' \' \' \' - - v \' \" \" \" v
Bandwidth
Emission masks
26 \' \' \' \' - - v \' v v v v
In-band emissions
Emission masks —
Out of band 26 \' \' v \" - - v v v v v v
emissions
Frequency
26 \' - - v v v
Stability
Radiated Spurious
26 \' \' \' \' - - v v v v v
Emission
1. The mark “v “ means that this configuration is chosen for testing
Note
2. The mark “-“ means that this bandwidth is not supported.
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2.2 Connection Diagram of Test System

120Wac/60Hz
EUT
(Adapter)
EUT
(USB Cable}

EUT
(Eamphone)

n T

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model No. FCCID |Data Cable (Power Cord
1. [System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.
Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+ 10=14.2 (dB)
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

—

The transmitter output port was connected to the system simulator.
Set EUT at maximum power through system simulator.

Select lowest, middle, and highest channels for each band and different modulation.

Pl

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.24 Test Setup

=

Power Divider
System Simulator
yst I EUT
O

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth
Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.

SPORTON INTERNATIOINAL INC. Page Number 112 of 21
TEL : 886-3-327-3456 Report Issued Date : Apr. 12, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : IHDT56VA5 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB. FCC RF Test Report Report NO. : FW620325'07B

3.3.4 Test Setup

Power Divider

System Simulator - O

— EUT
(ol
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3.  The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.44 Test Setup

Power Divider

System Simulator - O

I EUT
(ol
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /

EIA-603-C-2004. The power of any emission FCC Part 90.691 on any frequency removed from the

assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10logo(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for

frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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3.54 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

) [
L

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

) Spectrum Analyzer f Receiver
System Simulator

3.5.5 Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the base
station.

2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

=

System Simulator

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.

EUT

Thermal Chamber
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4 List of Measuring Equipment

Calibrati
Instrument Manufacturer | Model No. | Serial No. |Characteristics a :);taelon Test Date Due Date Remark
GSM/GPRS Conducted
LTE Base Station Anritsu MT8820C |6201432821 Oct. 16, 2015 | Mar. 26, 2016 | Oct. 15, 2016
/WCDMA/LTE (THO5-HY)
Spectrum Rohde & Conducted
FSV40 101397 10Hz~40GH Sep. 11, 2015| Mar. 26, 2016 | Sep. 10 2016
Analyzer Schwarz z z P P (THO5-HY)
Temperature Conducted
ESPEC SH-641 92013720 -30°C ~70 Sep. 08, 2015 Mar. 26, 2016 | Sep. 07, 2016
Chamber Crroc |sep & o (THO5-HY)
Programmable 1V~20V Conducted
GW Instek PSS-2005 | EL890089 Jan. 18,2016 | Mar. 26, 2016 | Jan. 17,2017
Power Supply nete 0.5A~5A 72" ar (THO5-HY)
Amplifier SONOMA 310N 187312 | 9kHz~1GHz |Nov.20,2015| Mar. 30, 2016 | Nov. 19, 2016 | _adiation
m ~ . 20, . 30, .19,
pite (03CH11-HY)
Bilog Antenn TESEQ |CBL6111D| 35414 | 30MHz~1GHz |Nov. 17, 2015| Mar. 30, 2016 | Nov. 16, 2016 | _aaiaton
| ~ L7, . 9V, . 10,
og Antenna (03CH11-HY)
SCHWARZBE | BBHA 9120 Radiation
H Al 120D-1326 | 1GHz ~ 18GH . 201 Mar. 201 Oct. 07, 2016
orn Antenna cK D 9120D-1326 | 1GHz ~ 18GHz | Oct. 08, 2015 ar. 30, 2016 C (03CH11-HY)
AMF-7D-00 .
- Radiation
Preamplifier MITEQ 101800-30- | 1902247 | 1GHz~18GHz | Jul. 01,2015 | Mar. 30, 2016 | Jun. 30, 2016
(03CH11-HY)
10P
Spectrum ) MY5420048 Radiation
K ht N9010A 10Hz ~ 44GHZ [ Sep. 24, 2015| Mar. 30, 2016 | Sep. 23, 2016
Analyzer eysig 6 z °p ar P (03CH11-HY)
AM-BS-450 Radiation
Al M EME N/A 1~4 N/A Mar. 201 N/A
ntenna Mast C 0-B / m / ar. 30, 2016 (03CH11-HY)
Radiation
Turn Tabl EME TT2 N/A ~ D N/A Mar. 30, 201 N/A
urn Table C 000 / 0~360 Degree / ar. 30, 2016 (03CH11-HY)
SHF-EHF Horn | SCHWARZBE BBHA91705 Radiation
BBHA 9170 18GHz- 40GHz | Nov. 02, 2015| Mar. 30, 2016 | Nov. 01, 2016
Antenna CK 84 z zho ar ov (03CH11-HY)
SHF-EHF Horn | SCHWARZBE BBHA91705 Radiation
BBHA 9170 18GHz ~ 40GHz| Apr. 20, 2015 | Mar. 30, 2016 | Apr. 19, 2016
Antenna CK 76 z 2| Apr ar Pr (03CH11-HY)
) Radiation
Bilog Antenna TESEQ CBL6111D 40103 30MHz to 1GHz [ Jan. 13, 2016 | Mar. 30, 2016 | Jan. 12, 2017
(03CH11-HY)
SCHWARZBE | BBHA 9120 Radiation
H Al 120D-1241| 1GHz ~ 18GHz | Apr. 22, 201 Mar. 201 Apr. 21,2016
orn Antenna CK b 9120 GHz ~ 18GHz | Apr. 22, 2015 ar. 30, 2016 pr. (03CH11-HY)
JS44-18004 Radiation
P lifi MITE 1840917 |18GHz ~ 40GH .02, 201 Mar. 201 .01, 2016
reamplifier Q 000-33-8P 8409 8GHz ~ 40GHz| Jun. 02, 2015 | Mar. 30, 2016 | Jun (03CH11-HY)
Rohde & Radiation
i | MF100A 101107 100kHz~40GHz | May 22, 201 Mar. 201 May 21, 2016
Signal Generator Schwarz S 00 0110 00kHz~40GHz | May 22, 2015 ar. 30, 2016 ay (03CH11-HY)
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SPORTON LAB. FCC RF Test Report Report NO. : FW620325'07B

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 4.9
Confidence of 95% (U = 2Uc(y)) )
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SPORTON LAB.

FCC RF Test Report

Report No. : FW620325-07B

Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
10 1 0 - 22.68 -
10 1 24 - 22.93 -
10 1 49 - 23.01 -
10 25 0 QPSK - 21.85 -
10 25 12 - 21.88 -
10 25 24 - 21.87 -
10 50 0 - 21.82 -
10 1 0 - 21.59 -
10 1 24 - 21.79 -
10 1 49 - 21.55 -
10 25 0 16-QAM - 20.84 -
10 25 12 - 20.80 -
10 25 24 - 20.77 -
10 50 0 - 20.81 -
5 1 0 22.62 22.52 22.47
5 1 12 23.02 23.03 22.74
5 1 24 22.55 22.43 22.31
5 12 0 QPSK 21.88 21.77 21.78
5 12 6 21.93 21.77 21.79
5 12 11 21.79 21.78 21.68
5 25 0 21.86 21.84 21.74
5 1 0 21.43 21.53 21.40
5 1 12 21.49 21.46 21.41
5 1 24 21.51 21.49 21.36
5 12 0 16-QAM 20.99 20.77 20.65
5 12 6 20.84 20.74 20.80
5 12 11 20.80 20.77 20.58
5 25 0 20.97 20.83 20.61
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
3 1 0 22.72 22.92 22.65
3 1 7 22.64 22.93 22.62
3 1 14 22.68 22.57 22.26
3 8 0 QPSK 21.89 21.92 21.79
3 8 4 21.83 21.80 21.77
3 8 7 21.89 21.78 21.75
3 15 0 21.83 21.84 21.79
3 1 0 21.60 21.70 21.56
3 1 7 21.49 21.49 21.40
3 1 14 21.65 21.57 21.52
3 8 0 16-QAM 20.95 20.84 20.75
3 8 4 21.07 20.83 20.81
3 8 7 20.96 20.92 20.85
3 15 0 20.84 20.87 20.56
1.4 1 0 22.77 22.77 22.60
1.4 1 2 22.85 22.71 22.55
1.4 1 5 22.57 22.62 22.63
1.4 3 0 QPSK 22.94 22.95 22.94
1.4 3 1 22.90 22.92 22.83
1.4 3 2 22.86 22.89 22.76
1.4 6 0 21.85 21.78 21.75
1.4 1 0 21.91 21.59 21.45
1.4 1 2 21.99 21.72 21.64
1.4 1 5 21.58 21.47 21.44
1.4 3 0 16-QAM 21.94 21.94 21.89
1.4 3 1 21.97 22.19 21.70
1.4 3 2 22.06 22.07 21.72
1.4 6 0 20.73 20.68 20.55
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.01 5.36 6 6.29 PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : A26S-1 of 27
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Report No. :FW620325-07B

LTE Band 26 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Date: 26 MAR 2016 14:30:43

2 Spectrum [%’
Ref Level 30.00 dém Offset 10.90 d8 Ref Level 30.00 dém Offset 10.90 dB
o Att 30 de  AQT 2 ms & RBW 10 MHz o Att 30 de  AQT 2 ms & RBW 10 MHz
@15a View [@1Sa View
0.01 . -
1E4 ! 1E A"
X
\
\
1E. \ < 1E4 T
\ \ \
1E i3 1E l X
v‘ ’ \
L \ _ | \
ﬁF 819.0 MHz Mean Pwr + 20.00 d8 ﬁF 819.0 MHz Mean Pwr + 20.00 dB
" i Function Samples: 130000 y ive Distribution Function Samples: 130000
Mean | eak | crest | 10% | 1 |_01% | o001% | Mean | pPeak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 20.23 dBm | 25.33 dém 5.10 d 2.61 dB 4.84 dB 5.01d 5.10 db Trace 1 [ 20.70 dBm | 26.96 dBm 6.26 db 2.46 dB 4.52 dB 5.36 dB 5.94 db
_ — — —

L JU J Qi wa L JU ] BRI W
Dete: 26 MAR 2016 14:29:42

LTE Band 26 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

=)

Spec

m

Ref Level 30,00 dém Offset 10.90 db

Ref Level 30.00 dém Offset 10.90 db
Jo_Att 30de AQT 2 ms @ RBW 10 MHz Jo_Att 30de AQT 2 ms @ RBW 10 MHz
[@15a View (@15a view

0.01 e
i X
1E 1E =
i}
\
164 - 1€
1E- 1€

EF 810.0 MHz 3

Date: 26 MAR 2016 14:30.20

Mean Pwr + 20.00 dB [cEs .0 ez - Mean Pwr + 20.00 dB
v Function Samples: 130000 y ive Distribution Function Samples: 130000
Mean | pPeak | crest | 10% | 1% | ©0.1% | 0.01% | Mean | pPeak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 16.67 dBm | 24.76 dBm 6.09 db 2.96 db 5.74 dB 6.00 dB 6.05 db Trace 1 [ 19.68 dBm | 26.99 dBm 7.31d8 3.01 dB S.16 dB 6.23 db 6.78 db
—  —
L JU J Qi wa L JU ] Qe e
Dete: 26 MAR 2016 14:29:58
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.28 1.26 3 3.02 4.9 4.89 - - - - - -

Middle CH 1.24 1.27 3 2.96 4.95 4.9 9.79 9.73 - - - -

Highest CH 1.28 1.29 2.99 2.96 4.91 4.96 - - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 26 MAR 2016 14:2226

)
> pe
Ref Level 30.00 dém _ Offset 10.00 db w RBW 30 khz Ref Level 30.00 abm  Offset 10.90 dB w RBW 30 khz
o att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max 37 viax
mi[1] 15.29 dbm| Mi[1] 14.04 dBm|
§14.40910 MHz| 615.10840 MHz|
& 26.00 dB}| & nds M1 26.00 dB)
i W AV \ 1.278300000 MHz| T N B A Nrnry 1.264300000 MHz|
Qfactor | 637.1 I/ Qfactor 644.7)
od \ od :
Ty \ /
-10 ; 3 -10 v
7 \ /
-20d -20 di
[ .\1“/‘/\ S s A o AN\
hau1 : v A 5
-40 -40
-50 -50
-60 di -60
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 814.4091 MHz 15.29 dBm nde down 1.2783 MHz ML 815.1084 MHz 14.04 dBm nd8 down 1.2643 MHz
T1 1 814.0678 MHz -10.87 dBm nds 26.00 dB TL 1 814.0734 MHz -11,81 dam nd 26.00 d8
T2 1 815.3462 MHz -10.88 dém Q factor 637.1 T2 1 815.3378 MHz -11.96 d8ém Q factor 644.7
JU NI o ¢ A J I

Date: 26 MAR 2016 14:2215

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 26 MAR 2016 14:24:46

o pectrum o
Ref Level 30.00 dém  Offset 10.00 db w RBW 30 khz Ref Level 30.00 cBm  Offset 10.90 dB w RBW 30 khz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (0 17% Max
Mi[1] 16.36 dBm| Mi[1] 14.67 dBm|
§19.08110 MHZ| §18.60980 MHZ|
& /K‘ ndB 26.00 dBj & ‘, ndB 26.00 dB|
104 P i VAR WA e e VSR o 1.244800000 MHz| iod Vet W WA AVaA W, PPV e & 1.272700000 MHz|
i Qfactor | 658.0| 4 Qfactor 643.4)
0 d
-10
N . * A
B e A A A
. _3:9 o i
-40
50 -50
60 d -60
GCF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 819.0811 MHz 16.36 d8m ndB down 1.2448 MH2 818.8098 MHz 14.67 dém ndé down 1.2727 MH2
T1 1 818.3762 MHz -9.65 dBm nds 26.00 d8 T1 1 818.3706 MHz -11.27 dam nda 26.00 d8
T2 1 819.621 MHz -9.63 dém Q factor 658.0 T2 1 819.6434 MHz -11.15 d8m Q factor 643.4
8
)id T o8 L )i ] T o8

Date: 26 MAR 2016 14:24:57

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Date: 26 MAR.2016 14:27.17

. pectrum >
Ref Level 30.00 cBm  Offset 10,90 di w RBW 30 kHz Ref Level 20.00 dBm  Offset 10,90 dB w RBW 30 kHz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
MiL1] 15.30 dbm| [ZETEY] 13.77 dBm)
623.00630 MHz| 0490 MHz|
& 26.00 dB| & nds 26.00 dB|
i A 1.281100000 MHZ| % A AU 1.286700000 MHz
Qfactor | 642.4 Q factor 639.8
0 i 0 7 N
-10 df ¢ -10d ¥ —
/ \ /
20d £ 4
AN S [ e—— w \ .‘-
. S G A AV A st AN
30! 2 - e
-40 di -40 di
-50 di 50 di
60 60
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 §23.0063 MHz 15.30 dBm nd8 down 1.2811 MHz ML 1 §23.2049 MHz 13.77 dem ndé down 1.2867 MHz
TL 1 822.6594 MHz -10.73 d8m nds 26.00 d8 T1 1 822.6622 MHz -12.04 d8m nds 26.00 d8
T2 1 823.9406 MHz -10.67 dBm Q factor 642.4 T2 1 823.949 MHz -12.35 dém Q factor 639.8
( ¢ J ¢ U J [

Date: 26 MAR 2016 14:27.27
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«auanas.  FCC RF Test Report Report No. :FW620325-07B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

) o
v \ v
Ref Level 30.00 dém  Offset 10.00 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.90 dB w RBW 100 kHz
o At 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 wax (@ 17k Max
mi[1] 16.47 dBm)| Mmi[1] 15.17 dBm)|
M1 §16.03950 MHz| = 816.17730 MHz|
o m\!ﬁ! = 26.00 dB} & ndg’ 26.00 dB|
S Ty CL 2.997000000 MHz] i ANA AN AP NNBR 3.015000000 MHz|
Q factor 272.9) 7 Q factor \ 270.7)
0di F 0di
2, \
-10 ¥ -10 k=
/ \
—1—7 -20d TN T
y i i e < SR
50
-40 40
-50 -50
-60 di -60
CF 815.5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 816.0395 MHz 16,47 dém ndB down 2,997 MHz M1 3 816.1773 MHz 15.17 dém ndé down 3.015 MH2
T1 1 813.9955 MHz -9.15 dBm nds 26.00 d8 T1 1 813.9955 MHz -10.75 dam nd8 26.00 d8
T2 1 816.9925 MHz -9.16 dBm Q factor 272.3 T2 1 817.0105 MHz -11.04 d8m Q factor 270.7
L N J VI o8 L JL J ) e

Date: 26 MAR.2016 14:3248 Date: 26 MAR 2016 14:32118

Middle Channel / 3MHz / QPSK Middle Channel /l3MHz / 16QAM

o pectrum 2
Ref Level 30.00 dém Offset 10.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1[1] 16.74 dBm| Mi[1] 15.02 dBm)|
619.06310 MHz, §19.13190 MHzZ|
& 26.00 dBj & ’: ndB 26.00 dB|
10 d 2.997000000 MHZ| NN per 2.961000000 MHZ|
7 273.6 Q factor 276.6
3 /
o = \
-10 ,’ -~
7
V4
— =
-40 40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts SEBH 6.0 MHz CF 819.0 MHz 1001 E(S SEGI\ 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 819.8631 MHz 16.74 dém ndB down 2,997 MHz 3 819.1319 MHz 15.02 dém ndé down 2,961 MH2
T1 1 817.4955 MHz -8.95 dBm nds 26.00 d8 T1 1 817.5195 MHz -11.41 dB8m nds 26.00 d8
T2 1 820.4925 MHz -9.00 dBm Q factor 273.6 T2 1 820.4805 MHz -11.13 d8m Q factor 276.6
L N J VD 8 L J1 J ).

Date: 26 MAR 2016 14.06.08

Date: 26 MAR 2016 14.06:18

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

ctrum o pectrum 2
Ref Level 30.00 dBm Offset 10.90 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 100 kHz
jo Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 16.97 dbm| Mi[1] 16.36 dBm|
822.60570 MHz, 823.04550 MHz|
& 26.00 dBj & 26.00 dB|
il il 2.985000000 MH2| R N i 2.961000000 MHz|
] Q factor \ 275.6 278.0
{ \ /
od od )
T
-10 (} -10 7
/ /
-40 df -40
50 -50
-60 di -60
CF 822.5 MHz 1001 pts SEBH 6.0 MHz CF 822.5 MHz 1001 E(S SEOI\ 6.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 822.8057 MHz 16.97 deém ndB down 2,985 MHz M1 1 823.0455 MHz 16.36 dém ndé down 2.961 MH2
T1 | 821.0255 MHz -9.51 dB8m nds 26.00 d8 T1 1 821.0135 MHz -9.87 d8m nds 26.00 d8
T2 1 824.0105 MHz -8.99 dBm Q factor 275.6 T2 1 823.9745 MHz -9.34 dém Q factor 278.0
L N J VD o8 L J1 J ).

Date: 26 MAR 2016 14.08:39

Date: 26 MAR 2016 14.08:49
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LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 26 MAR 2016 14:11:10

L pectrum -
Ref Level 30.00 dBm  Offset 10,90 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 10,90 dB e RBW 100 kHz
o att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max 37 viax
mi[1] 15.73 dBm)| Mi[1] 13.51 dBm)|
§16.81000 MHz| 616.23000 MHz|
o ndB 26.00 dB} & ndB 26.00 dB|
i WAALA A NSAN DB A WA, 4.895000000 MHz| 10 di ADA s Ly B Ao 4.885000000 MHz|
/ Q factor 166.9) 5 Qfactor 167.1
od od
! ™
-10 > -10 “i
/ i ;
v i \ Py, =y P ~
N _J\\ﬂ(xj oA N B A S P
-40 -40
-50 -50
-60 di -60
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 B816.81 MHz 15.73 dém ndB down 4,895 MH2 M1 3 816.23 MHz 13.51 dém ndé down 4,885 MH2
T1 1 £14.072 MHz -10.60 dBm nds 26.00 dB TL 1 £14.032 MHz -12.69 dam nd 26.00 d8
T2 1 818.968 MHz -10.19 dém Q factor 166.9 T2 1 818.918 MHz -12.39 dém Q factor 167.1
L JU J NI o ¢ A J

Date: 26 MAR 2016 14:11:20

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 26 MAR 2016 14:13.40

o pectrum o
Ref Level 30.00 dém Offset 10.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 14.37 dbm| Mi[1] 13.84 dBm|
§17.76100 MHZ| 6000 MHZ|
& 26.00 dB} & ndB 26.00 dB|
i N AP 0k Th v 4.945000000 MHZ| T A ANA L N N B A\~ 4.895000000 MHZ|
7 Q factor 165.4) Q factor 167.4)
od . 0d :
/ 74
-10 -10 —
7 /
-20 d -20 di
AP o
30 UEm= a0\ dBr=
-40 df -40
-50 -50
-60 di -60
CF 819.0 MHz 1001 pts SEBH 10.0 MHz CF 819.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 817.781 MHz 14.37 d8ém ndB down 4.945 MH2 3 819.36 MHz 13.84 dém ndé down 4,895 MH2
T1 1 816.542 MHz -11.67 d8m nds 26.00 d8 T1 1 816.542 MHz -12.36 dBm nds 26.00 d8
T2 f 521.488 MHz -11.74 dm q factor 165.4 T2 1 821.438 MHz -12.35 dem Q factor 167.4
g
L JU J T ea ( n J I

Date: 26 MAR 2016 14:13.51

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 26 MAR 2016 14:16:11

. pectrum >
Ref Level 30.00 GBm  Offset 10,90 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,90 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
MiL1] 14.60 dBm| [ZETEY] 13.86 dBm)
621.73000 MHz| 623.16800 MHz|
& . nds 26.00 dB| & nds M1 26.00 dB)|
o NSRRI S U A 4.905000000 MHz i o VAV S 4.955000000 MHZ|
7 Q factor 167.5| Q factor 166.1
od / 0
-10 df -10d
\
20 d -20 di -
o A A .
|l e A NAAAN pean]
-40 di -40 di
-50 di 50 di
60 60
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 821.73 MHz 14.60 dBm nd8 down 4.905 MHz ML 1 §23.168 MHz 13.86 dBm ndé down 4.955 MHz
TL 1 819.052 MHz -11.74 d8m nds 26.00 d8 T1 1 819.052 MHz -12.53 dam nds 26.00 d8
T2 1 823.958 MHz -11.67 dBm Q factor 167.5 T2 1 824.007 MHz -12.10 dém Q factor 166.1
( ¢ J ¢ U J [

Date: 26 MAR 2016 14:16:22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e % FCC RF Test Report Report No. :FW620325-07B

SPORTON LAB.

LTE Band 26

5 (o G
Spectrum |% |5
Ref Level 30.00 dém _ Offset 10.60 dB w RBW 300 kHz Ref Level 30.00 abm _ Offset 10.00 dB w RBW 300 khz
o At 30d8 SWT  126us @ VBW 1MHz  Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
mi[1] 16.00 dBm| Mi[1] 15.26 dBm|
817.6210 MHz 819.8990 MHz
& % 1 ndB 26.00 dB| & y nde 26.00 dB|
i 5 A VYANANY TR N 9.790000000 MHZ| 10 di LN B N 9.730000000 MHZ|
bt 7 Q factor \ 83.5) ® 7 Q factor \ 84.3]
| \ / \
od / ) od \
{ {
10 - \ -10 £ \\
f \ J
/ \ J
-20d = X 20 di 1= —
PO o PraTS a N T
a6 dom 30 dbm
-40 40
Sog -50d
60 -60
GF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 817.621 MHz 16.00 deém ndB down 9.79 MH2 M1 3 819.899 MHz 15.26 deém ndé down 9.73 MH2
1 1 814.085 MHz -9.62 dBm nds 26.00 d8 T1 1 814.185 MHz -10.19 dBm nd8 26.00 d8
T2 1 823.875 MHz -10.27 dém Q factor 83.5 T2 1 823.915 MHz -10.35 dém Q factor 84.3
>
L i J - L i J -
Date: 26.MAR.2016 14:18.42 Date: 26.MAR 2016 14:18.52

SPORTON INTERNATIONAL INC. Page Number : A26S-7 of 27
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«auanas.  FCC RF Test Report Report No. :FW620325-07B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.09 1.09 2.72 2.7 4.49 4.48 - - - - - -

Middle CH 1.1 1.1 2.72 2.72 4.5 4.48 8.97 8.95 - - - -

Highest CH 1.1 1.1 2.7 2.72 4.47 4.49 - - - - - -

SPORTON INTERNATIONAL INC. Page Number : A26S-8 of 27
TEL : 886-3-327-3456
FAX : 886-3-328-4978




v is. FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

sectrum - 2
Ref Level 30.00 dém Offset 10.90 db « RBW 30 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 30 kHz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT = Att 30de  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 15.60 dBm| Mi[1] 14.20 dBm)|
- M— 614.78670 MHz, - #15.08040 MHzZ|
Occ Bw 1.088111888 MHz| 1.093706294 MHz|
LA TSPy ¢ AV AVEY, i Ve
10 di - ~ : 10 d Ao .
od 0d
/ \
-10 -10 - y
4 \
-20d N -20 di <
7 WAV e A " dein
£30. N 304 Nata Log
-40 df -40
50 -50
-60 di -60
CF 814.7 MH2 1001 pts SEBH 2.8 MHz CF 814.7 MHz 1001 E(s SEGH 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 814.7867 MHz 15.60 d8m 815.0804 MHz 14.20 dém
T1 | 814.15734 MHz 8.74 dBm Occ Bw 1.088111888 MHz T1 1 814.15734 MHz 7.80 dBm Occ Bw 1.093706294 MHz
T2 1 815.24545 MHz 9.63 dém T2 1 815.25105 MHz 5.74 dBm
I T ea )y i e
L U J L JU J

Date: 26 MAR.2016 14:21:54

Date: 26 MAR 2016 14:2205

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

sectrum - k2
Ref Level 30.00 dBm Offset 10.90 db « RBW 30 kHz Ref Level 30.00 dém Offset 10.90 db w RBW 30 kHz
jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT = Att 30de  SWT 63.2 s @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1[1] 15.20 dbm| Mi[1] 13.80 dBm)|
. 5940 MHz, - §18.68390 MHZ|
Occ Bw T Occ Bw 1.096503497 MHz|
AN T AP TN Ao,
10 A 10 ,_ aTa DAL -
0 4 \ od
/ \ 5
\ 7 \
-10 " -10 ~ \\
/ \ / \
20 -20 y
o N 5 wlo Y e A
" PR W,V bl W WAA Pt
20 = e v
-40 d -40 di
-50 -50
-60 di -60
CF 819.0 MH2 1001 pts SEun 2.8 MHz CF 819.0 MHz 1001 E(s SEan 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 819.1594 MHz 15.20 d8m 1 818.6839 MHz 13.80 dém
T1 | 818.45455 MHz 9.33 dém Occ Bw 1.096503497 MHz T1 1 818.45734 MHz 8.03 dém Occ Bw 1.096503497 MHz
T2 1 819.55105 MHz 7.82 d8m T2 1 819.55385 MHz 7.16 d8m
X T o8 )i i e
L U J L U J

Date: 26 MAR.2016 14:24:25

Date: 26.MAR 2016 14:24:36

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

) o
v v
Ref Level 30.00 cBm  Offset 10,90 dB w RBW 30 kHz Ref Level 20.00 Bm  Offset 10,90 di e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ML 14.96 dbm)| Ml 14.76 dbm
82 623.10980 MHZ|
& oc 1.104895105 MH2 & 3 Occ Bw 1.099300699 MHz|
At A At B b
10d 10 di A SUAYY ha T
od od
7 \
-10 - -10
/ /
4 20 di
™V T 7 Y F—
;1 S 5 - VP rasd A
> = =
-40 -40
-50 di 50 df
60 60
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 §23.2636 MHz 14.96 dBm ML L §23.1098 MHz 14,76 dBm
T1 i 822.74336 MHz 7.55 dBm Oce Bw 1.104895105 MHz TL 1 822.75455 MHz 7.14 d8m Occ Bw 1.099300699 MHz
T2 1 823.84825 MHz 7.10 dem T2 1 823.85385 MHz 6.97 dém
¢ U J I & ¢ N J TN v

Date: 26 MAR 2016 14:26:56

Date: 26 MAR 2016 14:27.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=)

Ref Level 30.00 dem  Offset 10.90 dB w RBW 100 kHz

=]

Ref Level 30.00 dBm Offset 10.90 dB w RBW 100 kHz

o At a0ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
mi[1] 16.87 dBm)| Mi[1] 16.70 dBm)|
815.80570 MHz| sl 615.49400 MHz|
& i cc Bw 2.715284715 MHz & OccBw 2.703296703 MHZ
Ty ~— il . AP NA A
10d 10 df
{
/
od . 0d
{ \ \
-10 : - -10 X
/ \
20d s = 20d \ =
L~ L= [ 2 e\
Mo 0
-40 -40
50 -50
60 d -60
CF 815.5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result |
M1 815.8057 MHz 16.87 dém M1 3 815.494 MHz 16.70 dém
T1 1 814.15135 MHz 9.42 dBm Oce Bw 2.715284715 MHz T1 1 814.15135 MHz 8.92 dém Occ Bw 2.703296703 MHz
T2 1 816.86663 MHz 10.76 dBm T2 1 816.85465 MHz 8,72 dbm
L N J VI o8 L JL J W o8

Date: 26 MAR 2016 14:31:46

Date: 26 MAR 2016 14:3203

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o pectrum 2
Ref Level 30.00 dém Offset 10.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 15.67 dbm| Mi[1] 15.27 dBm)|
= 620.18080 MHz, 820.27670 MHZ]
& Occ Bw . 2.721278721 MHZ| & Occ Bw 2.715284715 MHz|
T Waa Vs SNy SN ~AT N AN SV
104 Z ‘
/ \ \
/ \ \
\ \
\
v a4
-40 -40
-50 -50
-60 di -60
CF 819.0 MHz 1001 pts SEBH 6.0 MHz CF 819.0 MHz 1001 E(s Sgan 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
820.1808 MHz 15.67 dém 3 820.2767 MHz 15.27 dém
T1 1 817.63936 MHz 8.81 dBm Occ Bw 2.721278721 MHz T1 1 817.65135 MHz 8.18 dém Occ Bw 2.715284715 MHz
T2 f 820.36064 MHz 10.01 dém T2 1 820.36663 MHz 9.94 dam
L N J VD 8 L J1 J WD o8

Date: 26 MAR 2016 14.05:47

Date: 26 MAR 2016 14.05.:57

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

(Spectrum ) =) (Spectrum o
Ref Level 30.00 GBm  Offset 10,90 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,90 di w RBW 100 kHz
J Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 16.13 dBm| i1l 15.80 dBm
621.29520 MHz| 5 :
& 2.703296703 MHZ] & occ By 2.721278721 MHZ|
= A A NP ek
10d 10
/ / \
/
od 0 3
/ \
-10 df -10d
20 d — < S 20d =
P aaa o R oo TR ~NA TNV
-30 -30
-40 di -40 di
-50 di -50 di
60 -60
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 821.2052 MHz 16.13 dBm ML 1 §23.3032 MHz 15.80 dBm
T1 1 821.15135 MHz 10.24 dBm Occ Bw 2.703296703 MH2z T1 1 821.13936 MH2 7.59 dBm Occ Bw 2.721278721 MH2
T2 1 823.85465 MHz 10.02 dBm T2 1 823.86064 MHz 8.20 dem
i
L i J ¢ 1 J -

Date: 26 MAR.2016 14:08:18

Date: 26 MAR 2016 14:08:28

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26S-10 of 27




SPORTON LAB.

FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

G o
v L v
Ref Level 30.00 dém  Offset 10.00 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.90 dB w RBW 100 kHz
o At a0ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
mi[1] 15.19 dBm| Mi[1] 14.12 dBm|
o < 816.75000 MHz| - « 617.99900 MHz|
Occ Bw 4.485514486 MHz| Occ By 4.475524476 MHZz|
VOVETATA TEARVAYA Vo AANAA P \ T
104d W NSV S i -, Lol aalle
[
od y 0d
-10 - -10
/
-20 di — 20d —=
o\ \s W N Vi AV
A NP . A WAL
-40 -40
50 -50
60 d -60
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result |
M1 1 B816.75 MHz 15.19 dém M1 3 817.999 MHz 14.12 dém
T1 1 814.26224 MHz 8.25 dBm Oce Bw 4.485514486 MH2 T1 1 814.27223 MHz 8.65 dom Occ Bw 4.475524476 MH2
T2 1 818.74775 MHz 10.08 dBm T2 1 818.74775 MHz 7.87 dem
L N J VI o8 L JL J W o8

Date: 26 MAR 2016 14:10:49

Date: 26 MAR 2016 14:10.59

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o pectrum 2
Ref Level 30.00 dém Offset 10.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.90 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 14.14 dBm| Mi[1] 13.00 dBm|
o §19.67900 MHz, - ) 61760100 MHz|
Bw 4.495504496 MHZ| Occ Bw 24476 MHz|
i v, o e AT T Al el g ]
i
\
0di ‘\ 0di
\
-10 -10
f \
20d - L - 20d
A\ ™
A adihe = o hh A AT
st Y s
-40 -40
50 -50
-60 di -60
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 819.879 MHz 14,14 dém 3 817.601 MHz 13.00 dém
T1 1 816.74226 MHz 7.56 dBm Occ Bw 4.495504496 MHz T1 1 816.75225 MHz 8.57 dém Occ Bw 4.475524476 MHz
T2 f 821.23776 MHz 5.60 dBm T2 1 821.22777 MHz 7.39 dem
L N J VD 8 L J1 J WD o8

Date: 26 MAR 2016 14:13.19

Date: 26 MAR 2016 14:13.30

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - pectrum 2
Ref Level 30.00 GBm  Offset 10,90 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,90 di w RBW 100 kHz
jo Att 30d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
M1l 14.40 dBm| [ZETEY] 13.97 dBm)
22.69900 MHzZ 9.85200 MHz
o < 622.69900 MH o ) 619.65200 MH
octpw 4.465534466 MHZ| Oce Bw 4.485514486 MHZ|
i : AAANAANABP A AAMNA A b B2 i d el s pnnd pron .
/ \ | a
od | \ o | )
/ /
-10 df -10d
20 di
A Wmamnm K
o WA o WA
-40 di -40 di
50 di -50 di
60 -60
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 822.669 MHz 14,48 dBm ML 1 819.852 MHz 13.37 dem
T1 1 819.27223 MHz 8.63 dém Occ Bw 4.465534466 MHz T1 1 819.26224 MHz 8.32 dém Occ Bw 4.485514486 MHz
T2 1 823.73776 MHz 9.30 dBm T2 1 823.74775 MHz 7.27 dBm
i
L i J ¢ 1 J -

Date: 26 MAR 2016 14:15:50

Date: 26 MAR 2016 14:16:01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FW620325-07B

LTE Band 26

5 (o G
Spectrum |% |5
Ref Level 30.00 dém _ Offset 10.60 dB w RBW 300 kHz Ref Level 30.00 abm _ Offset 10.00 dB w RBW 300 khz
o At 30d8 SWT  126us @ VBW 1MHz  Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
mi[1] 16.31 dBm| Mi[1] 15.33 dBm|
= « 817.3620 MHz - ) - 822.9760 MHz
. QccBw 8.971028971 MH_Z| n Occ Bw 8.951048951 MHz|
i NNy T1 NN ] NN
10ds = v 10 df 7 »
\ { \
od b 0d 4 +
/ \
/ / \
10 o \‘ -10 f
/ \ / \
-20 d e i /[ \
20 = - — 20 —= —
PO, — o o A A"
K |sorbm
-40 -40
-50d -50 di
60 -60
GF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 16.31 dém M1 3 822.976 MHz 15.33 dém
1 1 10.15 dBm Occ Bw 8.971028971 MHz T1 1 814.5644 MHz 8.26 dem Occ Bw 8.951048951 MH2
T2 1 10.97 dBm T2 1 823.5155 MHz 8,57 dBm
>
L i J - L i J L
Date: 26.MAR.2016 14:18:21 Date: 26.MAR 2016 14:18:32

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FW620325-07B

Emissions Mask

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

um ‘g’ Spectrum I
Ref Level 29.00 dBm  Offset 10.90 dB Mode Sweep Ref Level 29.00 dém  Offset 10.90 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm Av.gpwr
Limit ¢heck HABS Limit ¢heck |
20 dBm 2L 20 dBm 2L
i a
10d {.’ \i 10 der f‘ jﬁ\
0de l \ L / |
-10 dBm -10 de
I\ [ | ] N
-20 dBm /{‘/ \\ - 20de J
— / . -30 dem : W !
P v \ \1\
4
-40 dBm - -40 dem
) o
v V1~ ~ v i
50,48k 1 1 oV st N - sod g a0 U
J TP S——— D A AT L
-60 dem 60 dem
CE814.7 MHz 691 pts Span 6.0 MHz ||| CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.45 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.34 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit
-3.000 MHz | -737.500 kHz |_100.000 KHz | 813.95615 MHz 20,34 dbm 42.79 d6 73408 3000 Mz |——337 500 kiz | 100.000 Kz | 621 90550 Vi P 50 dom 555 b 5550 0
Fa7saakie | S7up000kHe] S0io0kHzl e1399a31MiG -24.62 dBm -4707d8 | -362d8 737500 kMz | -700.000 kHz | 30.000 kHz | 822.59531 MHz -52.33 dem 74.67 d8 3133 d8
700000 kHz | 737.500 kHz | 30.000 kHz | 815.40469 MHz 52.34 dBm 7479d8 | -31.3408 e T Bt T T e e T e e
737.500 kHz 3.000 MHz 100.000 kHz 816.05099 MHz -41.78 dBm -64.24 dB -28.78 dB 737.500 kHz 3.000 MHz 100.000 kHz 824.04185 MHz | 219.14 dBm | 41.49dB | 6.14 dB
R —
-
) { JU J ¢ w
Date: 26 MAR 2016 14:40:04 Bils B ARSE Vi
yectrum Spectrum I
Ref Level 29.00 dBm  Offset 10.90 dB Mode Sweep Ref Level 20.00 dem  Offset 10.90 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr l[®1Rm Avgpwr
Limit ¢heck HABS Limit ¢heck
20 dBm 210U 20 dBm 20
10de O
PV A S e
b '([, Wﬁw‘ s !( \“
-10 dBm l -10 de - 1
1 = | |
-20 dBm - -20 de
4/ ot/ \pooe
.30 dB o -30 dem i
\\
el W,
-40d8 o3 40 dBm—p .
SaT—— N N — . N T
’-‘Sﬂ'ﬁf'\/w oy TS’D“/:j e
-60 dem &
CF 814.7 MH2 691 pts Span 6.0 MHz ||| CF 823.3 MHz 691 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Pover 21 2d/dbm T# Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.25 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95815 MHz -23.55 dém -44.84 dB -10.55 dB ~3.000 MHz | -737.500 kHz | 100.000 kHz §22.55815 MHz | 2439 dBm | 45.64 0B 11.39dB
737.500kHz | -700.000kHz ] 30.000kHz | 61399531 Mz -28.58 dBm -49.86 dB -7.58 8 737500 kHz | -700.000 kHz | 30.000 kHz | 822.59531 MHz -28.57 dBm 49,82 d8 -7.57.d8
700.000 kHz | 737.500 kHz | 30.000 kHz | 815.40469 MHz -28.87 dém -50.15 d8 7.87.d8 J00.000kHz | 737.500kHz | 30.000kH: | 82400460 MHz | -28.66 dem S90sdE | eds
LELETTIET TG I IR S L2 -2454dBm |___-45.83d8 | __-11.54B 737.500 kHz 3.000 MHz | 100.000 kHz | 824.05055 MHz | -24.44dBm | 45.600B | -11.44dB
— —
L L J ] J QD o8
Batn; 0 MR 140408 Date: 26 MAR 2016 14:42:14
SPORTON INTERNATIONAL INC. Page Number 1 A26S-13 of 27
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SPORTON LAB.

FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

um "-g’ Spectrum I
Ref Level 29.00 dBm  Offset 10.90 dB Mode Sweep Ref Level 29.00 dém  Offset 10.90 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck HABS Limit ¢heck HABS
20 dBm2U 20 dBR2U
104 /'”\\& 10 der ;’ ‘\
0 dB } \ 0 df J
-10 d8m \ -10 d8 /
1 T : ;
20 dém ﬂ‘// \\ I 20 dB | i \\’
-30 di ‘u ) -30 dBm [ \ KA{ \h\\
-40 dBm - rJf\ -40 dBm Y A\’\
) 5 e ot ¥ o
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Tx Power 20.80 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.19 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | _Frequency | Ppower Abs Power Rel ALimit Range Low | RangeUp | RBW | _Frequency | PowerAbs Power Rel ALimit
=000 MHz | -737.500kHz | 100.000kHz | 81395013 MHz -21.89 dém -42.60 d& -8.89dB ~3.000 MHz | -737.500 kHz | 100.000 kHz | 622.00993 MHz 4326 dbm | 64,4508 ~30.26 dB
737.500kHz | -700.000kHz | 30.000kz ] 81399531 Mhiz -25.32dBm | -46.12d8 |  -4.32d8 737500 kHz | -700.000 kHz | 30.000 kHz | 822.58534 MHz -52.88 dBm 74.07d8 | -31.88.dB
700.000 kHz | 737.500 kHz | 30.000 kHz | 815.40469 MHz S285d8m | 736608 |  -31.8508 e T B b T T s Ato i T R e
737.500 kHz 3.000 MHz 100.000 kHz 816.09450 MHz -43.87 dBm -64.67 dB -30.87 dB 737.500 kHz 3.000 MHz 100.000 kHz 824.04185 MHz | 20.83 dBm | 42,02 dB | 7.83dB
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__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit | Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit
-3.000 MHz | -737.500 kHz 100,000 kHz | 813.95815 MHZ 25.43 dBm 458308 | -12.4308 3000 e | 737,500 kiiz | 100.000 Kis | 622.54345 Wiz R TR AT e 110705
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SPORTON LAB.

FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

um "-g’ Spectrum I
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SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dBm2AU 20 dBm 24U
10d ( 1\ 10 dBr J( 1]
0 del J l od f \
-10 d8m ] : -10d y \
-20 d8m I 20d8 |
-30d -30 dBm -
/’ N J'/ \\
-40 dBm Y 4 -40 dém T
i 4 e % A | ]I J B
-S0de A f -50 di > LaaH -
o] . of \ X\ J o) Jaor A, )
_ At
-60 dBm <80
CE815.5'MHz 691 pts Span 10.0 MHz ] (|| CF 822.5 MHz 691 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.11 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.97 dBm T Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz | 813.95526 MRz ~20.89 dém ~43.00 d& 78908 5000 MHZ 1535 Mz | 100,000 K| 516.68075 Mtz 163 dBm | 63,60 3B 58,6308
ZLi336 i3 -1.500MHz | 30.000kHz | ©13.95063 MHz -24.58 dBm -46.69 dB | -3.58 dB -1.538 MHz 1500 MHz | 30.000 kHz | 820.99063 MHz -56.00 dem 77.97 d8 -35.00 dB
1.500 MHz 1538 MHz | 30.000 kHz | 817.00937 MHz 56.03 dBm 78.14.d8 35.03 0B 1,500 MHz L T T R LR P o
1,538 MHz 5.000 MHz 100.000 kHz 819,33376 MHz -39.29 dBm -61.40 dB -26.29 dB 1.538 MHz 5.000 MHz 100.000 kHz 824.04474 MHz | 20.43 dBm | ~42.40dB | 7.43 dB
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Ts Power 21.28 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.25dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit | Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.95526 MHz -26.69 dém -47.98 d& -13.69 dB ~5.000 MHzZ ~1.538 MAz | 100.000 kHz §20.95526 MHZ ~25.66 dBm 4692 db ~12.66 dB
=1.338 MHz SISUDMHe 1 J0.000KHZ | 613.95060 M; -31.19 dBm -52.47 d8 -10.19 d8 -1.538 MHz -1.500 MHz | 30.000 kHz | 820.99063 MHz | -31.02dem |  -52.27d8 -10.02 d8
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L53a iz XS I T T A LT -25.24dBm |___-46.53d8 |__-12.24dB 1.538 MHz 5.000 MHz | 100.000 kHz | 824.04474 MHz | 24.68d8m | -45.04d8 | -11.68d8
g v

L J

Date: 26.MAR 2016 14:44:44

) J LT —

Date: 26 MAR 2016 14:44:20

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26S-15 of 27




SPORTON LAB.

FCC RF Test Report

Report No. :FW620325-07B

LTE Band 26 / 3MHz / 16QAM
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__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit
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ZLi336 i3 -1.500MHz | 30.000kHz | ©13.95063 MHz -24.89 dBm -45.61d8 | -3.89 dB -1.538 MHz 1500 MHz | 30.000 kHz | 820.99063 MHz -56.78 dem 77.47 d8 -35.78 dB
1.500 MHz 1538 MHz | 30.000 kMz | 817.00937 MHz 56.97 dBm 7768 d8 35.97 08 1,500 MHz L T T R AT P Seer
1,538 MHz 5.000 MHz 100.000 kHz 819,31927 MHz -41.63 dBm -62.34 d8 -28.63 dB 1.538 MHz 5.000 MHz 100.000 kHz 824.04474 MHz | 21.43 dBm | 42.12dp | 8.43 dB
- R —

J

Date: 26.MAR 2016 14:45:44

]

Date: 26 MAR.2016 14:43:04

L

anmnnn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum I
Ref Level 29.00 dBm  Offset 10.90 dB Mode Sweep Ref Level 29.00 d8Bm  Offset 10.90 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr l[®1Rm Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
20 dBm 210U 20 diifm 20U
10 dB 10°dB
6.0 I o sy ! 0.dem , . 1
-10 dém -10 d8y
= } \ [ ‘ f \
-20 dem: / \ -20 dB 1 \
ol A e 30 dém ) -
R v \ ==
AN v P oo Mg
. ] e, i s 8T
~40 i — = -40 dBm e W
i v e A eSS
-60 dm £0d
CF 815.5 MH2 691 pts Span 10.0 MHz ] (|| CF 822.5 MHz 691 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.95526 MHz -27.24 dém -47.61 d& -14.24 dB ~5.000 MHzZ ~1.538 MAz | 100.000 kHz §20.95526 MHZ 27.10 dBm 473208 14.10 dB
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